VOLANT COOL AIR INTAKES
PART NO.: 15736C
INSTALLATION INSTRUCTIONS
WWW.VOLANT.COM

TECH SUPPORT: (909> 481-3888

15736C PARTS LIST

1 | FILTER BOX 3 | #048 CLAMPS 4 | 5/16" WASHERS

L | FILTER BOX LID L | #056 CLAMP 1 [ 3/8" X 4 BREATHER HOSE
L | FILTER BOX ADAPTER L |3 X 2 1/4" SLEEVE 1 [ MASS AIR FLOW GASKET

{ | VOLANT AIR FLOW DUCT L |3 1/4 X 3 HUMP HOSE 1 |6 MM X 25 BOLTS

1 | RAM FILTER W/CLAMP 4 |1/4°-20 BOLTS

S | 1/4°-20 TRUSS HEAD SCREWS 1 | 174" WASHERS

S | 174 RUBBER WASHERS S | 1/4” LOCK WASHERS

#048 o
CLAMPS 3/8" X 47 FILTER BOX ADAPTER
, . BREATHER HOSE
Y XK @ 5/16° WASHERS
(@ 174 LOCK WASHERS
@ 1/4’-20 BOLTS
#048  [__miD
CLAMPS
31747 X 3
HUMP HOSE
O O
VOLANT _ —HSH_
#056 #048
CLAMPS CLAMPS

6 MM X 25 BOLTS
174" LOCK WASHERS
1/4" WASHERS

Ofll=>

FILTER BOX

—— (2> 5/16" WASHERS
(@) 174" LOCK WASHERS
(2> 174" BOLTS

STOCK MASS AIR FLOW SENSOR
MASS AIR FLOW GASKET

dfolan®

R R R R BB

RAM
=) FILTER

W/CLAMP

ACCESSORY
OPENING

0
FENDER
WELL

(3> 1/74'-20 TRUSS HEAD SCREWS
(5> 174" RUBBER WASHERS

i

© FILTER BOX LID

==

O |=

Ol =D




